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Test Report – Products 
Testrapport - Producten 

 

Test report no.: 
Testrapport nr.: 

 

89219940 001 Order No.: 
Opdracht nr.: 

 

219940  Page 1 of 8 
Pagina 1 van 8 

Client Reference No.: 
Klantreferentie nr.: 

 

N/A Order date: 
Opdrachtdatum: 

 

02.11.2021 

Client: 
Klant: 

 

ABC Display Industry B.V., De Paal 28-33, 1351 JE ALMERE, The Netherlands 

Test item: 
Testvoorwerp: 

 

Floor covering tile 

Identification/ Type No.: 
Benaming / Type nr.: 

 

Stand-ON  

Order content:  
Inhoud opdracht: 

 

Classification of burning behaviour 

Test specification: 
Testomschrijving: 

 

EN 13501-1:2018 

Classification of burning behaviour 
 

Test methods: Ignitability of products subjected to direct impingement of flame (EN 
ISO 11925-2:2010/C1:2011) and determination of the burning behaviour using a 
radiant heat source (EN ISO 9239-1:2010) 

Date of sample receipt: 
Ontvangstdatum monster: 

 

25.10.2021 

 

 

Test sample No: 
Testproefstuk nr.: 

 

MT21-219940.01 

Testing period:  
Testperiode: 

 

25.10.2021 - 17.11.2021 

Place of testing: 
Testlocatie: 

 

Westervoortsedijk 73,   
6827 AV Arnhem 

Testing laboratory: 
Testlaboratorium: 

 

TÜV Rheinland Nederland 
B.V. 

Test result*: 
Testresultaat*: See Other 

tested by: 
getest door: X

Ondertekend door: Michiel van de Vlekkert  

authorized by:  
geautoriseerd door: X

Ondertekend door: Jaring de Wolff  
Date:   26.11.2021 
Datum:  

Issue Date: 26.11.2021 
Datum uitgave:  

Position / functie: jr. Engineer Position / functie: LFM 
Others / 
Andere: 

 

Test result: See clause 4 on page 5.  

Condition of the test item at delivery: 
Toestand van het test voorwerp bij ontvangst: Test item complete and undamaged  

* Legend: P(ass) = passed a.m. test specification(s) F(ail) = failed a.m. test specification(s) N/A = not applicable N/T = not tested 
* Legenda: P(ass) = voldoet aan test omschrijving F(ail) = voldoet niet aan test omschrijving N/A = niet van toepassing N/T = niet getest 

This test report only relates to the a. m. test sample. Without permission of the test center this test report is not 
permitted to be duplicated in extracts. This test report does not entitle to carry any test mark. 

Dit testrapport heeft alleen betrekking op het voorgenoemde test voorwerp. Zonder toestemming van het testcentrum mag dit 
testrapport niet in delen worden vermenigvuldigd. Dit keuringsrapport geeft geen recht op het dragen van enig keurmerk. 

TÜV Rheinland Nederland B.V., Westervoortsedijk 73, 6827 AV Arnhem, The Netherlands 
Mail: info@nl.tuv.com · Web: www.tuv.com/nl 

 
Test Report – Products 
Testrapport - Producten 

 

Test report no.: 
Testrapport nr.: 

 

89219940 002 Order No.: 
Opdracht nr.: 

 

219940       Page 1 of 5 
Pagina 1 van 5 

Client Reference No.: 
Klantreferentie nr.: 

 

N/A Order date: 
Opdrachtdatum: 

 

02.11.2021 

Client: 
Klant: 

 

ABC Display Industry B.V., De Paal 28-33, 1351 JE ALMERE, The Netherlands 

Test item: 
Testvoorwerp: 

 

Floor covering tile 

Identification/ Type No.: 
Benaming / Type nr.: 

 

Stand-ON  

Order content:  
Inhoud opdracht: 

 

Determination of the selected parameters. 

Test specification: 
Testomschrijving: 

 

      

EN 13893:2002 and DIN 51130:2014 
 

The determination of the Slip resistance on dry floor surfaces and anti-slip properties 
for work rooms and work areas with risk of slipping; Inclined plane. 

Date of sample receipt: 
Ontvangstdatum monster: 

 

25.10.2021 

 

 

Test sample No: 
Testproefstuk nr.: 

 

MT21-219940.01 

Testing period:  
Testperiode: 

 

25.10.2021 - 24.11.2021 

Place of testing: 
Testlocatie: 

 

Westervoortsedijk 73, 6827 
AV Arnhem 

Testing laboratory: 
Testlaboratorium: 

 

TÜV Rheinland Nederland 
B.V. 

Test result*: 
Testresultaat*: See Other 

tested by: 
getest door: X

Ondertekend door: Michiel van de Vlekkert  

authorized by:  
geautoriseerd door: X

Ondertekend door: Jaring de Wolff  

Date:   26.11.2021 
Datum:  

Issue Date: 26.11.2021 
Datum uitgave:  

Position / functie: jr. Engineer Position / functie: LFM 
Others / 
Andere: 

 

See individual test results. 

Condition of the test item at delivery: 
Toestand van het test voorwerp bij ontvangst: Test item complete and undamaged  

* Legend: P(ass) = passed a.m. test specification(s) F(ail) = failed a.m. test specification(s) N/A = not applicable N/T = not tested 
* Legenda: P(ass) = voldoet aan test omschrijving F(ail) = voldoet niet aan test omschrijving N/A = niet van toepassing N/T = niet getest 

This test report only relates to the a. m. test sample. Without permission of the test center this test report is not 
permitted to be duplicated in extracts. This test report does not entitle to carry any test mark. 

Dit testrapport heeft alleen betrekking op het voorgenoemde test voorwerp. Zonder toestemming van het testcentrum mag dit 
testrapport niet in delen worden vermenigvuldigd. Dit keuringsrapport geeft geen recht op het dragen van enig keurmerk. 

TÜV Rheinland Nederland B.V., Westervoortsedijk 73, 6827 AV Arnhem, The Netherlands 
Mail: info@nl.tuv.com · Web: www.tuv.com/nl 






